
ISSN 0378-4738 = Water SA Vol. 28 No. 1 January 2002 99Available on website http://www.wrc.org.za

Characterisation and concentration profile of aluminium during
drinking-water treatment

PT Srinivasan 1 and T Viraraghavan 2*
1Staff Engineer, ARCADIS G & M Inc., Chicago, IL, USA 60601

2Professor Emeritus, Faculty of Engineering, University of Regina, Regina, Canada S4S 0A2

Abstract

An aluminium(Al) characterisation study was conducted at a surface water treatment plant (Buffalo Pound Water Treatment Plant
(BPWTP) in Moose Jaw, Saskatchewan, Canada) to understand better the effect of alum coagulant on various Al fractions. The raw
water source for BPWTP is Buffalo Pound Lake water. The Al sources at BPWTP are:

• present naturally Al in the raw water and
• Al derived due to use of alum as a coagulant.

Seasonal evaluations of Al at BPWTP showed that raw lake water total concentrations were highly variable. Suspended (filterable)
Al was the predominant species of raw water total Al. Organic-bound or organo-Al complex Al appeared to be the predominant
species of dissolved Al in both raw and treated water during the September to November 1997 Al characterisation study. However,
during October to December 1998,  inorganic Al dominated dissolved Al content. Characterisation of Al at BPWTP showed that
the use of (liquid) Al sulphate (alum) did not increase the concentration of total Al levels.

This was because:
• alum coagulation was practised at pH 7, at which the Al is least soluble
• clarifier and filtration units effectively removed particulate Al and
• granular activated carbon (GAC) was capable of removing part of the organic dissolved Al.

The study showed that BPWTP would be able to comply with the requirement of Health Canada Guideline value (for conventional
treatment plants) for Al of less than 100 µg/ l as total Al.  Turbidity and dissolved organic carbon of the raw water influenced the
applied alum dose at BPWTP.

Introduction

The presence of Al in treated water for distribution has been a
subject of concern for many years. Links have been established
between Al in drinking water and human neurological disorders
such as dialysis encephalopathy (Parkinson et al., 1979). A recent
study by Berend and Trouwborst (1999) showed that excess Al in
dialysate fluid was harmful to dialysis patients. Additionally, links
in the case of Alzheimer’s disease have been proposed (McLachlan
et al., 1991). Although much more work is needed before the full
implication of the toxic effects of Al is known, it is generally agreed
that the knowledge of the form or type of Al species in the water
system is of importance since both bio-availability and toxicity are
critically dependent on the chemical form of the individual species
of a metal. Speciation or characterisation may be defined as the
determination of the individual concentrations of the various
chemical forms of an element which together make up the total
concentration of that element in a sample. The words “character-
isation” and “speciation” are used interchangeably in this paper.

Aluminium which is present in alum and naturally present Al
in raw water are transformed into various forms during water
treatment. The literature indicates that the use of a coagulant
containing Al may either increase or decrease Al concentration in
the finished water, depending on its speciation in the source water
as well as species (change or distribution) of Al during water
treatment and conditions of water treatment. It is reported that when

alum (i.e Al
2
 (SO

4
)

3
.14 H

2
O) is used as a coagulant for water

treatment there is a 50% chance that it can lead to increased
concentrations of Al in the treated water compared to the raw water
itself (Miller et al., 1984; Driscoll and Letterman, 1987; Driscoll
and Letterman, 1988; Driscoll and Letterman, 1995). A high
concentration of Al (3.6 to 6 mg/l) in the treated water contributes
to turbidity, reduced disinfection efficiency, and precipitation of Al
hydroxide within the distribution system. Most water treatment
plants measure effluent levels of total or dissolved Al. However,
profiles of various forms of Al levels through a water treatment
plant are rarely performed. Added to this, few countries set standards
(based on aesthetic considerations only) for Al. In addition, Al is
not a routine monitoring parameter in finished water in many water
treatment plants. Furthermore, relatively little attention has been
paid to the speciation of Al in raw, treated and distributed waters
(AWWA Committee Report, 1993). It is generally accepted that
free (hydrated) metal ion is the form which is most toxic to aquatic
life. Strongly complexed metal or metal associated with colloidal
particles is much less toxic (Florence and Batley, 1980). Hence,
determination of the total concentration of a metal in a water sample
provides very little information about the toxicity of that water.

Aluminium characterisation was conducted at the Buffalo
Pound Water Treatment Plant (BPWTP) which is located approxi-
mately 85 km west of Regina. The plant supplies drinking water to
the cities of Regina and Moose Jaw. The raw water source is
Buffalo Pound Lake (29 km long, and 1 km wide, with an average
depth of 3 m), a shallow reservoir in the Qu’ Appelle Valley. Raw
water from Buffalo Pound Lake passes through a series of unit
operations including prechlorination, cascade degassification,
coagulation and flocculation, clarification, filtration, and carbon
adsorption (during summer months). The plant uses liquid Al

*   To whom all correspondence should be addressed.
(1- 306-585 -4094;  fax: 1- 306-585-4855;
e-mail:  t.viraraghavan@uregina.ca
Received  7 February 2001; accepted in revised form 26 October 2001.



ISSN 0378-4738 = Water SA Vol. 28 No. 1 January 2002100 Available on website http://www.wrc.org.za

sulphate (alum) as coagulant. No polymer is added during
coagulation.

The objectives of the present research work were to:

• conduct seasonal Al characterisation (speciation) studies at
BPWTP (September to November 1997 and October to
December 1998);

• examine the profile of Al from raw to the treated water and
identify the factors influencing profile changes;

• evaluate the Al removal efficiency of major unit operations
such as clarifiers/filters at the plant; and

• identify the factors influencing residual Al in treated water.

Materials and methods

Materials

Nalgene 500-ml high-density polyethylene (HDPE) bottles were
used for water sample collection and storage. Nucleopore
polycarbonate 0.45 µm membrane filters (Corning Separations
Division, Acton, MA 01720) were used for the separation of total
and dissolved Al. Filtration of samples was carried out using a
vacuum pump and 1 l polypropylene filtering flasks were used to
collect the filtrate. No glass containers were used in order to avoid
the problem of Al leaching. A strongly acidic cation exchange
resin, Amberlite IR- 120 plus (sodium form, – 16-50 mesh US
standard screens, – Rohm and Hass Company, PA 18105), was
used for speciation of dissolved Al. A variable - speed peristaltic
pump (E- 07553 – 70 L/S, Cole – Parmer Instrument Company, Ill)
was used to pump filtered water into cation column of 1cm internal
diameter × 30 cm height (C 6169, Sigma Aldrich Canada Ltd).

A Perkin Elmer graphite furnace atomic absorption
spectrophotometer (GFAAS) (2380 Spectrophotometer, - HGA
400 furnace with D

2 
arc background corrector and AS 40 auto

sampler) was used for measurement of Al present in water samples
during both phases of Al characterisation study at BPWTP. Standard
Al  solutions (10, 30, 50, 80 and 100 µg/l) were prepared by diluting
Anachemia AAS grade Al reference (stock) solution of 997µg/l for
calibration of GFAAS. Magnesium nitrate (0.1%) was used as a
matrix modifier for the measurement of Al by GFAAS. All chemicals
used were of ACS reagent grade. Distilled-deionised water was
used for dilution of stock solutions as well as for any reagent
preparation. All containers used in this study were cleaned using
distilled-deionised water, as follows:

• cleaned with 1+1 HCl and then stored in 1+1 HCl for 12 h;
• rinsed with distilled-deionised water and then stored in distilled

deionised water for 12h; and
• rinsed with distilled-deionised water.

It is reported that membrane filters were used freshly and the first
50 ml of sample was avoided to prevent any contamination due to
filters.

Method selection for speciation of drinking water Al

The speciation method developed by Driscoll and Letterman
(1995) was adopted in the present study with some changes. Water
samples during this speciation experiment were given the same
pretreatment (acid digestion, 0.45µm membrane filter separation
and cation exchange resin treatment) as proposed in Letterman and
Driscoll (1994), but oxine-methyl isobutyl ketone (MIBK) extraction
was not used, as indicated in Driscoll and Letterman (1995) -

instead pretreated samples were analysed for Al by GFAAS.
Digestion procedure (for total / dissolved plus colloidal Al) involved
lowering sample pH to 1 using trace metal grade nitric acid (A
509B- 500 Fisher) and keeping the sample at pH = 1 for 2 h before
measurement. A detailed method development related to
measurement of drinking water Al using GFAAS along with
interlaboratory quality control and method validation that were
part of the Al speciation study can be found elsewhere (Srinivasan
et al., 2000).

Assumptions involved in the present Al speciation
protocol

• Filtration of samples through 0.45 µm membrane filters removes
filterable (suspended) Al and does not remove colloidal particles
or dissolved Al.

• Acid digestion step solubilises all the colloidal Al present in the
sample.

• After the samples were pretreated, the samples were measured
for Al using a GFAAS (instead of the conventional oxine
extraction used in Al speciation study) since the authors’
extensive preliminary work demonstrated that the time of
extraction, sample pH, extraction pH, and the order of adding
reagents during oxine extraction influence the oxine extraction
results very much. A recent work by Allan (1997) involving Al
speciation study in Whetstone Brook in western Massachusetts;
and an Al speciation protocol developed by Berube and Brule
(1994) of Health Canada for the speciation of Al present in
shallow wells of Atlantic Provinces of Region of Canada using
inductively coupled plasma-mass spectrometry (ICP-MS) did
not use the oxine extraction step.

• The capability of the graphite furnace to detect colloidal-bound
Al lies in the fact that the acid solubilisation improves the
furnace performance in atomising the samples effectively,
leading to a difference in value between acidified and non-
acidified sample values. Bloom and Erich (1989) suggested
that even at high temperatures, minerals-bound colloidal Al is
not decomposed during atomisation, whereas acid solubilisation
ameliorates the sample decomposition.

• The sum of filterable (suspended) and colloidal Al concen-
trations provides particulate Al concentration according to this
Al speciation protocol. Colloidal Al can be associated with
colloidal particles/clay of various size ranges (which is
essentially a part of filterable (suspended) form of Al); but a
0.45 µm membrane filter can let colloidal Al pass through it.
However, subsequent acid solubilisation releases this Al to the
sample environment. Hence, Al retained by a 0.45 µm membrane
filter (filterable or suspended Al) and Al passed through a
0.45 µm membrane filter (colloidal Al) are added to get
particulate Al.

Protocol for characterisation of Al

Al was fractionated into eight different forms. Filters have “self
adsorption/absorption” capacity for Al and, hence, initial filtrates
would not have the same Al content as samples. After discarding
the initial filtrate volume of 30 to 40 ml, samples (30 ml volume)
were collected for Al analysis. The different forms were as follows: